


2



3

GENERAL DESCRIPTION AND
APPLICATION

Myers 3MW and 3RMW series sewage pumps are 
available in both a single seal and dual seal with leak 
detector and in 1750 RPM and 3450 RPM models. 
They are designed for raw sewage applications. 
These units can also be used for sump and general 
dewatering applications where larger solids 
capabilities are required.

These pumps are available in single and three phase. 
All three phase units, all dual seal units and all duplex 
installations must be used with a control box. 

AIR VENTING

Upon initial filling of wet well with water, air may be 
trapped in the pump volute. To vent off this air a 
5/32" diameter hole is located in volute. BE SURE 
THIS VENT HOLE IS CLEAN AFTER ANY SERVICE 
WORK ON PUMP.

LEVEL CONTROLS

All pumps must use sealed level control switches for 
automatic operation.

Simplex single phase pumps can be made automatic 
by attaching MFS controls to the pump or discharge 
pipe. These switches have a fixed draw off level of 
8 to 10 inches and can be used up to 1 HP. Simplex 
and higher horsepower systems may also use on/off 
pilot control switches (SMNO) with control box and 
magnetic starter. The ALC and AWS-1 controls can 
be used for simplex single phase pumps with ratings 
up to 2 HP. All duplex systems must use pilot control 
switches (SNMO) with control box and magnetic 
starters.

Plug-in cords can be used on all the single phase 
pumps with a single seal (does not have seal leak 
detector). This cord has a GROUND pin that plugs 





5

CHECK LIST IF PUMP DOES NOT OPERATE PROPERLY

CONDITION

Pump does not run or start when water is up in tank.

Pump runs but does not deliver flow.

PROBABLE CAUSE

1.	 Check for blown fuse or tripped circuit breaker.

2.	 Check for defective level switch.

3.	 Where control panel is used be sure H-O-A switch is 
in the Auto position. If it does not run, turn switch to 
Hand position and if pump runs then the trouble is in 
the automatic electrical system. Have an electrician 
make electrical checks.

4.	 Check for burned-out motor. Occasionally lightning 
can damage a motor even with lightning protection.

 
5.	 Where plug-in cords are used be sure contact blades 

are clean and make good contact. DO NOT USE 
PLUG-IN CORDS INSIDE A SUMP OR WET WELL.

6.	 Level control ball or weight may be stuck on the side 
of basin. Be sure it floats freely.

1.	 Check air lock. Start and stop pump several times; 
if this does not help it may be necessary to loosen a 
union in the discharge line to relieve air lock. 

2.	 Check valve may be installed backward. Check flow 
arrow on valve body. Check shut-off valve. It may 
be closed.

3.	 Check vertical elevation. It may be higher than pump 
can develop (see pump curve).

 
4.	 Pump inlet may be plugged. Remove pump to check.

CAUTION: ALWAYS UNPLUG POWER CORDS 
OR TURN OFF ALL MAIN AND BRANCH CIRCUIT 
BREAKERS BEFORE DOING ANY WORK ON 
THE PUMP. If control panel is remote from pump, 
disconnect lead wires to motor so that no one can 
turn the circuit breaker back on. If motor is three 
phase mark the leads so they can be replaced in the 
same order. 





7

SINGLE SEAL REPAIR PARTS LIST 3MW AND 3RMW SERIES 3450 AND 1750 RPM

For units manufactured prior to Aug. 2007, contact factory for repair parts.

Reference Part Number Description Qty.
1 25341A002 NUT, CORD PLUG, SOLID 1
2 05030A234 WASHER, 1/32" THK. 1
3 05014A193 GASKET, RUBBER 1
4 05030A235 WASHER, 3/32" THK. 1
5 See Chart CORD, POWER 1
6 25327D000 HOUSING, MOTOR 1
7 05022A092 PLUG, 1/4" PIPE 1
8 See Chart CAPACITOR (1 ph ONLY) 1
9 See Chart CLIP, CAPACITOR (1 ph ONLY) 1
10 19331A005 WASHER, BEARING 1
11 08565A013 BEARING, BALL, UPPER 1
12 See Chart STATOR, ROTOR SHAFT WITH SHELL 1
13 08565A022 BEARING, BALL, LOWER – 3450 RPM 1

08565A018 BEARING, BALL, LOWER – 1750 RPM 1
14 25370A000 SEAL, SHAFT – 3450 RPM 1

21576A010 SEAL, SHAFT – 1750 RPM 1
15 09822A032 SCREW, ST, #10 x 3/8 2
16 25367D000 PLATE, BRG & SEAL – 3450 RPM 1

26430D000 PLATE, BRG & SEAL – 1750 RPM 1
17 05014A181 GASKET, TETRASEAL, 7 x 6-3/4 x 1/8 1
18 19100A012 SCREW, CAP, 5/16 x 1-1/4 4

Item Number58912hpVolts





9

DUAL SEAL REPAIR PARTS LIST 3MW AND 3RMW SERIES 3450 AND 1750 RPM

For units manufactured prior to Aug. 2007, contact factory for repair parts.

Reference Part Number Description Qty.
1 25339B000 CORD, SENSOR 1
2 See Chart CORD, POWER 1
3 25327D000 HOUSING, MOTOR 1
4 05022A092 PLUG, 1/4" PIPE 1
5 See Chart CAPACITOR (1 ph ONLY) 1
6 See Chart CLIP, CAPACITOR (1 ph ONLY) 1
7 19331A005 WASHER, BEARING 1
8 08565A013 BEARING, BALL, UPPER 1
9 See Chart STATOR, ROTOR SHAFT WITH SHELL 1
10 08565A022 BEARING, BALL, LOWER – 3450 RPM 1

08565A018 BEARING, BALL, LOWER – 1750 RPM 1
11 25370A000 SEAL, SHAFT – 3450 RPM 2

21576A010 SEAL, SHAFT – 1750 RPM 2
12 19100A012 SCREW, CAP, 5/16 x 1-1/4 4
13 25369D000 HOUSING, SEAL – 3450 RPM 1

25369D001 HOUSING, SEAL – 1750 RPM 1
14 05014A181 GASKET, TETRASEAL, 7 x 6-3/4 x 1/8 2

15 19100A012 SCREW, CAP, 5/16 x 1-1/4 4
16 25368D000 LOWER, SEAL PLATE – 3450 RPM 1

26476D000 LOWER, SEAL PLATE – 1750 RPM 1
17 09822A032 SCREW, ST, #10 x 3/8 2
18 21792A004 WIRE ELECTRODE 2
19 05434A025 SCREW MACHINE #6 x 1/4 2
20 25343A000 PROBE, SEAL LEAK 2

Item Number2569hpVoltsPhase



10



11

3MW AND 3RMW SERIES – 1750 AND 3450 RPM WET END REPAIR PARTS LIST

Reference Part Number Description Qty.
21 See Chart IMPELLER, 3MW 1750, – 3450 RPM 1

See Chart IMPELLER, 3RMW 1750, – 3450 RPM 1
22 05030A262 WASHER, IMPELLER RETAINER – 3450 RPM 1

22585A000 WASHER, IMPELLER RETAINER – 1750 RPM 1
23 06106A042 SCREW, MACHINE #10 x 3/8 – 3450 RPM 1

07597A036 SCREW, MACHINE 5/16 x 1 – 1750 RPM 1
24 22835A009 CUP, U, HUVA – 3450 RPM 1

22835A010 CUP, U, HUVA – 1750 RPM 1
25 26437D000 CASE, VOLUTE 3MW – 1750 RPM 1

26423D000 CASE, VOLUTE 3MW – 3450 RPM 1
27701D000 CASE, VOLUTE 3RMW – 3450 RPM 1
27703D000 CASE, VOLUTE 3RMW – 1750 RPM 1

Item Number 21

hp Volts Phase
3MW Impeller

2 Pole
3MW Impeller

4 Pole
3RMW Impeller

2 Pole
3RMW Impeller

4 Pole
1 208 1 26029B012 – – –
1 230 1 26029B012 – – –
1 208 3 26029B012 – – –
1 230 3 26029B012 – – –
1 460 3 26029B012 – – –
1 575 3 26029B012 – – –

1-1/2 208 1 26029B011 26438C523 27702B002 27704B002
1-1/2 230 1 26029B011 26438C523 27702B002 27704B002
1-1/2 208 3 26029B011 26438C523 27702B002 27704B002
1-1/2 230 3 26029B011 26438C523 27702B002 27704B002
1-1/2 460 3 26029B011 26438C523 27702B002 27704B002
1-1/2 575 3 26029B011 26438C523 27702B002 27704B002

2 208 1 26029B000 26438C526 27702B001 27704B001
2 230 1 26029B000 26438C526 27702B001 27704B001
2 208 3 26029B000 26438C526 27702B001 27704B001
2 230 3 26029B000 26438C526 27702B001 27704B001
2 460 3 26029B000 26438C526 27702B001 27704B001
2 575 3 26029B000 26438C526 27702B001 27704B001
3 208 1 26029B004 26438C531 27702B000 27704B000
3 230 1 26029B004 26438C531 27702B000 27704B000
3 208 3 26029B004 26438C531 27702B000 27704B000
3 230 3 26029B004 26438C531 27702B000 27704B000
3 460 3 26029B004 26438C531 27702B000 27704B000
3 575 3 26029B004 26438C531 27702B000 27704B000

For units manufactured prior to Aug. 2007, contact factory for repair parts.



1101 MYERS PARKWAY 490 PINEBUSH ROAD, UNIT #4 
ASHLAND


